

Test Certificate n°

14CN0113

AITEX declares that the articles:

### REFLECTIVE TAPES MALTA

Article: Malta  
100% cotton FR-Tape, Flame Resistant - Silver Reflective Material (glue N2)  
Code: XM-6011-2  
Color: Silver  
Part No.: SL-004  
Lot No.: 1722-2

Given by the company:

**SHANGHAI XM GROUP LTD**  
Room 2403,88 Guangxin Road  
CN-200063 Shanghai  
CHINA

Complies with the requirements of the standard/s:

**NFPA 2112:2012 Standard on Flame-Resistant Garments for Protection of Industrial Personnel against Flash Fire**

8.3 Flame resistance test. Vertical test (as received and x100 cycles washing)

8.4 Heat and thermal shrinkage resistance test (as received)

*XM*

*SilverLine*

The test results above indicated are shown in the testing report/s:

**2014CN0113**

Issued by AITEX

This document is of application for the tested sample, according to the tests that have been done in the previously mentioned dates in the reports above shown.

This does not imply any monitoring or control activity on this product done by AITEX.

S.A.1  


Signed by Raquel Muñoz González  
Manager Innovation Area

13/08/2014

